Contract No. I<C :D n —

Customer DUFERCO m-—.m m —I =

PO No. 32201611611 : MILL TEST CERTIFICATE PAGE: :T..:.

Factory 63, Jungbong-Daero, Dong-gu, Incheon, S. Korea
L/C No. EN 10204(2004) TYPE 3.1 ;
Certificate No. [H20170103427-1

Commodity H-BEAM Class certificate No.

Specification [ ASTM A572 G50/A992/CSA G4021-13 50WM(345W\1) Issue date 2017-01-17
Chemical C itio Tensile Test Yt Test(l]
e al ompos n nsile |es 1
Rl Quantity| Weight ¢ asd BEND | v-Notch °C Remarks
Dimensions Length | Heat No. - - Teraite | Vietd Telongaion 2 (Impact Specimen
(PCS) ko) | c |si[Mn]P [ s cu]Ni|Mo]cr|a [vInb]sn]cEa] | ] oo [ coneid . Fongs avGllagl Ll Size)
%100 *1000 %100 %1000 <10 N/mm2 % - - :

10X4X12 40.00 FT| D 138253 140| 30520017 {17 |59 |28 | 5 |25 |8 | 2 116 5| 2|16 12|33 wwm Mwm WWW m.mw

10X4x12 4000FTID 138254)  260| 56680| 19 |16 |58 (26| 4 |27 (10| 3 |13 | 4 | 2 |18 |13 | 34 eid 18 n

12X4X14 40.00 FT| D 138013 80| 20320017 |17 |60 |26| 8 {29 |10 | 2 |18] 4 | 2 |16 | 12 34 mww Mww wwm m.mm

12X4X16 40.00 FT| D 138020 200 580(17 {17 |58 |25| 7 |26 |10] 3 |16] 3|3 |16]|13]33 wmm Mmm me w.ww

; ‘ 2 :

12X4X16 40.00 £T| D 138021 100{ 29000( 20 {13 |60 |25 4 [30{10] 3 |20] 3|3 |14]14]37 wwm me Ww_.w m.%

12X4X16 40.00 FT| D 138022 90| 2610018 |15 60|27 |5 27| 9|2 |23|3|3|16]|12]36 mww Mww Wm.w m.mw

12X4X22 40,00 FT| D 138009 20 7980| 18 |15 | s8 |22 | 6 |30f10] 2 {9 |21 |13]15]33 wwm M% WM.W w.ww

12X4%22 40.00 FT| D 138010 9| 35910016 {1458 |21 7 3af10|2|9l3|2 161213 mm_w_ Mmm me m.wm

14X5X22 40.00 FT{ D 138299 125 49875\ 16 (18 |60 {29 4 |33 |10 | 2 |21 a | 4 |19 | 15] 34 www wmm Www m.wm

14X5%22 40.00 FT| D 138300 25 997518 |15 |60 {30 | 5 |26 | 8 | 1 |18 3 | 3 |16 |11 34 B wmm Ww.m mww

SUB TOTAL 950 | 272,160 mmere NENT oiais
Note

(1) Ceq: Ammum+§:\m+mq\m+<\m+Zo\m+z_\ym+mchmu
(2) Gauge length : 200 mm
(3) YR = Y.5/TS

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE Uo m é L\_B
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER. -

General Manager of Q.A Team
Qrcode scaner App : "Qreal” 2017.01.18.14:33:21 2013039 HMS 1102(A)-3a  A4(210x297)




Contract No.

HYUNDOAI

Customer DUFERCO m.—Imm—l
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Factory 63, Jungbong-Daero, Dong-gu, Incheon, S. Korea
L/C No. EN 10204(2004) TYPE 3.1
( ) Certificate No. [H20170103427-2
Commodity H-BEAM Class certificate No.
Specification ASTM A572 G50/A992/CSA G4021-13 50WM(345WM) Issue date 2017-01-17
Chorsloat e i Tankili Tast Impact Test(L)
emica 0O osition ensile Jes 1
Dimensions Length | Heat No Suantityl [Welght i wﬁ_ﬁmm_he @qmm_w_.w v:Hotch i (Im ”..,Muﬂmam:
nsio e A ~ = o
5 2 f °cs) | G [ c[si[mn[P[s[cu[Ni[Molcr| M| v [Nb[sn[Cea] [ | |derete ], v Hongaion AVG [l ] R
%100 =1000 =100 %1000 =100 N/mm2 % - - -
534 | 397 | 230 | 0.74
14X5X22 40.00 FT| D 138301 160 63,840| 16 | 17 | 59 | 34 6|29 9 2 22 3 4 |20 |11 33 530 | 390 | 230 | 074
540 | 392 | 235 | 0.73
14X5X22 40.00 FT{ D 138302 20 7980| 16 | 17 | 58 | 27 | 4 | 25 9 2 16 3 2 16 | 11 | 32 532 | 388 | 240 | 0.73
TOTAL 1,130 343,980 ======END ======
Note
(1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15)
(2) Gauge length : 200 mm
(B) YR =YS/TS
WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE UI- m " \&% n
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.
General Manager of Q.A Team
Qrcode scaner App : "Qreal” 2017.01.18.14:33:21 2013039 HMS [ 102(A)-3a  A4(210x297)



